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CUSTOMER NAME: WURTH D.O.O. BEOGRAD

ADDRESS: SVETOG SAVE 60 V, SURCIN BELGRADE, SERBIA

Sample Name : pipe clamps

Product Specification : 001: 15-19, 002: 20-23, 003: 24-28, 004: 31-35, 005: 38-43, 006: 48-51, 

007: 52-56, 008: 57-63, 009: 63-67, 010: 74-80, 011: 83-91, 012: 108-

114, 013: 120-125, 014: 136-142, 015: 159-163, 016: 193-200

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
Date of Receipt : 2024-03-11

Testing Period : 2024-03-11 ~ 2024-03-21

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co., Ltd. Guangzhou 
Branch.

Shining Chan
Authorized signatory
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Tensile Test:

Test Method: Per client’s requirement

Step 1. Fix the sample on the test equipment, please see the test photos ;

Step 2. Drawing at the certain rate 10mm/min until the specimen was broken;

Step 3. Check the location of fracture and record the force.

Test Result(s):

No. Sample Name Size Broken force (N)

1 pipe clamp WURTH prenumber 1543934015 15-19 5425

2 pipe clamp WURTH prenumber 1543934020 20-23 4349

3 pipe clamp WURTH prenumber 1543934026 24-28 5981

4 pipe clamp WURTH prenumber 1543934032 31-35 6092

5 pipe clamp WURTH prenumber 1543934040 38-43 6079

6 pipe clamp WURTH prenumber 1543934048 48-51 5653

7 pipe clamp WURTH prenumber 1543934052 52-56 6795

8 pipe clamp WURTH prenumber 1543934057 57-63 7606

9 pipe clamp WURTH prenumber 1543934063 63-67 10214

10 pipe clamp WURTH prenumber 1543934074 74-80 8390

11 pipe clamp WURTH prenumber 1543934083 83-91 9114

12 pipe clamp WURTH prenumber 1543934108 108-114 10045

13 pipe clamp WURTH prenumber 1543934120 120-125 12580

14 pipe clamp WURTH prenumber 1543934136 136-142 11978

15 pipe clamp WURTH prenumber 1543934159 159-163 8177

16 pipe clamp WURTH prenumber 1543930193 193-200 7770
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Curve-1: 
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Curve-2: 
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Curve-3: 
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Curve-4: 
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Curve-5: 
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Curve-6: 
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Curve-7: 
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Curve-8: 
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Curve-9: 
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Curve-10: 
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Curve-11: 
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Curve-12: 
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Curve-13: 
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Curve-14: 
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Curve-15: 
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Curve-16: 

Photos:
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During test After test

Sample 1
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Sample 2

Sample 3

Sample 4
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Sample 5

Sample 6

Sample 7
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Sample 8

Sample 9

Sample 10
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Sample 11

Sample 12

Sample 13
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Sample 14

Sample 15

Sample 16
********End of report********
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